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£20.000 MHz 698,900 MHz 100,000 kHz 698.87777 MHz -32.42 dBm -19.42 d& 706.000 MHz 716,000 MHz 100.000 kHz 707.98302 MHz 5.30 dBm -24.70 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,92023 MHz -35.93 dBm -22.93 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00634 MHz -32.88 dBm -10.88 dB
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FCC RF Test Report

Report No. : FG282002B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -26.37 dBm -12.37 de 706.000 MHz 716,000 MHz 100.000 kHz 715,39560 MHz 20.66 dBm -9.34 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99835 MHz -25.99 dBm -12.99 dB 716,000 MHz 716,100 MHz 30.000 kHz 71600165 MHz ~26.43 dBm ~13.43 dB
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£20.000 MHz 698,900 MHz 100,000 kHz 698,69555 MHz -33.39 dBm -20.39 di 706.000 MHz 716,000 MHz 100.000 kHz 708.34266 MHz 3.95 dBm -26.05 dB
698.900 MHz 699.000 MHz 30.000 kHz 698,99416 MHz -37.06 dBm -24.06 d& 716.000 MHz 716,100 MHz 30.000 kHz 716.07567 MHz -36.41 dBm -23.41dB
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FCC RF Test Report

Report No. : FG282002B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Spectrum
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620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -27.41 dBm -14.41 de 706.000 MHz 716,000 MHz 100.000 kHz 715.44555 MHz 19.64 dBm -10.36 dB
658.900 MHz £93.000 MHz 30.000 kHz £98.99535 MHz -27.60 dBm -14.60 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.01254 MHz -28.12 dém -15.12 dB
£99.000 MHz 709,000 MHz 100,000 kHz 699,57443 MHz 19.32 dBm -10.68 di 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28,17 dBm -15.17 dB
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SPORTON LAB.
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Report No. : FG282002B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum o
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30.000 MHz 620.000 MHz 100.000 kHz 654,21289 MHz -64.51 dBm -51.51 db 30.000 MHz 620.000 MHz 100.000 kHz 662.126894 MHz -63.91 dBm -50.91 d&
725.000 MHz 1.000 GHz 100.000 kHz 83502747 MHz -64.43 dBm -51.43 dB 725.000 MHz 1.000 GHz 100.000 kHz 911.12637 MHz -64.64 dBm -51.64 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39865 GHz -43.80 dBm -30.80 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,41415 GHz -44.36 dBm -31.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 699575 GHz -49.77 dém -36.77 db 3.000 GHz 7.000 GHz 1,000 MHz 697575 GHz -48.81 dam -36.81 d&
7.000 GHz 5.000 GHz 1.000 MHz 8.77831 GHz -51.59 dBm -38.59 dB 7.000 GHz 9.000 GHz 1.000 MHz 877431 GHz -51.59 dBm -38.59 dB
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30.000 MHz 690.000 MHz 100.000 kHz 680.26987 MHz -64.94 dBm -51.94 dB
725.000 MHz 1.000 GHz 100.000 kHz 794.91758 MHz -64.60 dBm -51.60 db
1,000 GHz 3.000 GHz 1,000 MHz 1.43014 GHz -42.98 dBm -29,98 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -49.94 dBm -36.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77381 GHz -51.73 dBm -38.73 dB
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LTE Band 12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum o
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30.000 MHz 620.000 MHz 100.000 kHz 654,21289 MHz -63.92 dém -50.92 db 30.000 MHz 620.000 MHz 100.000 kHz 661.46927 MHz -64.25 dam -51.25 dg
725.000 MHz 1.000 GHz 100.000 kHz 736.67582 MHz -64.49 dBm -51.49 dB 725.000 MHz 1.000 GHz 100.000 kHz 738.87363 MHz -64.46 dBm -51.46 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39865 GHz -43,47 dBm -30.47 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,41265 GHz -43.71 dBm -30.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 694176 GHz -49.94 dBm -36.94 db 3.000 GHz 7.000 GHz 1,000 MHz 6.98525 GHz -49.90 dam -36.90 d&
7.000 GHz 5.000 GHz 1.000 MHz 8.78980 GHz -51.39 dBm -38.39 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.80830 GHz -51.43 dBm -38.43 dB
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30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -64.66 dBm -51.66 dB
725.000 MHz 1.000 GHz 100.000 kHz 725,13736 MHz -64.46 dBm -51.46 db
1,000 GHz 3.000 GHz 1,000 MHz 1.42664 GHz -43.87 dBm -30.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96675 GHz -49.74 dBm -36.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.74781 GHz -51.59 dBm -38.59 dB
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LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum o
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30.000 MHz 620.000 MHz 100.000 kHz 654,54273 MHz -64.58 dBm -51.58 db 30.000 MHz 620.000 MHz 100.000 kHz 660.47976 MHz -63.87 dBm -50.87 d&
725.000 MHz 1.000 GHz 100.000 kHz 84546703 MHz -64.57 dBm -51.57 dB 725.000 MHz 1.000 GHz 100.000 kHz 874.03846 MHz -64.61 dBm -51.61 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39915 GHz -43,37 dBm -30.37 d& 1.000 GHz 3,000 GHz 1,000 MHz 1,41115 GHz -44.37 dBm -31.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 697525 GHz -49.91 dBm -36.91 db 3.000 GHz 7.000 GHz 1,000 MHz 699525 GHz -49.82 dam -36.82 d&
7.000 GHz 5.000 GHz 1.000 MHz 8.80030 GHz -51.63 dBm -38.63 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.78730 GHz -51.60 dBm -38.60 dB
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30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -63.20 dBm -50.20 dB
725.000 MHz 1.000 GHz 100.000 kHz 904.25824 MHz -64.47 dBm -51.47 db
1,000 GHz 3.000 GHz 1,000 MHz 1.42314 GHz -44.07 dBm -31,07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -49.83 dBm -36.83 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77631 GHz -51.50 dBm -38.50 dB
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LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum o
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 654,54273 MHz -64.16 dBm -51.16 db 30.000 MHz 620.000 MHz 100.000 kHz 658.17091 MHz -63.87 dem -50.87 d&
725.000 MHz 1.000 GHz 100.000 kHz 87266484 MHz -64.53 dBm -51.53 dB 725.000 MHz 1.000 GHz 100.000 kHz 961.40110 MHz -64.60 dBm -51.60 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39965 GHz -42.70 dBm -29.70 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,40665 GHz -42.52 dBm -29.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 699475 GHz -49.91 dBm -36.91 db 3.000 GHz 7.000 GHz 1,000 MHz 699725 GHz -49.38 dam -36.86 dB
7.000 GHz 5.000 GHz 1.000 MHz 8.78580 GHz -51.57 dbm -38.57 dB 7.000 GHz 9.000 GHz 1.000 MHz 876781 GHz -51.59 dBm -38.59 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.70 dBm -51.70 dB
725.000 MHz 1.000 GHz 100.000 kHz 907,55495 MHz -64.55 dBm -51.55 dB
1,000 GHz 3.000 GHz 1,000 MHz 1.41365 GHz -43.56 dBm -30.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -49.64 dBm -36.64 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.78180 GHz -51.61 dBm -38.61 dB
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0019
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0019

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG282002B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.64 5.62 6.12 PASS
Sporton International Inc. (Kunshan) Page Number : A109 of A226
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LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

Spectrum =
Ref Level 24.60 dam  OFfset 4.60 08
att 3008 AQT 2 ms @ RBW 10 MH:

(@152 View

F 782.0 MHz

ean Pwir + 20.00 dB.
Gomplementary Cumulative Distribution Function

Samples: 130000

Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 22.51 dBm 27.75 dBm 5.24 dB 2.35 d8 3.97 dB 4 6 OB 5.01 dB
Jj ] W e

DCate: 5 SEP 2022 11.06 11

Middle Channel / Full RB/ 16QAM

Spectrum =
Ref Level 24.60 dam  OFfset 4.60 08
att 3008 AQT 2 ms @ RBW 10 MH:

(@152 View

F 782.0 MHz

ean Pwir + 20.00 dB.
Gomplementary Cumulative Distribution Function

Samples: 130000

Mea Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 21.47 dem | 27.75 dam 6.2 6B 3.07 d8 4.34 dB 5.62 dB 5.00 d8
)i )i ARREE e

DCate: 5 SEP.2022 11.06.33

Middle Channel / Full RB/ 64QAM

Spectrum =
Ref Level 24.60 dam  OFfset 4.60 08
att 3008 AQT 2 ms @ RBW 10 MH:

(@152 View

lGF 782.0 MHz

Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function

Samples: 130000

Mean Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 20.43 dem | 27.54 dam 71108 3.15 d8 513 dB 6.12 dB 6.57 4B
il T

)j J W e
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26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.83

9.63

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset 4.60 db @ RBW 300 khz RefLevel 24.60 dom  Offset +.60 0B & RBW 300 knz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
- R 17.96 dim - R 17.69 dim
208 NNy TR E 780.0620 MHz, e A e R 778.9630 MHz
10 dbm / nds” 7 00 d8 10 dBm r - L/ s T 00 d8
b [ Bw 9.830000000 MH b I Bw \ 9.630000000 MH
o dsm | Q factor 79.4 o dam { Q factor | 80.9)
10 + + 10 f %
i \ | 1\
-20 < e = -20 dBrm— = e ——=
R —— - ~ ]
a0 30
-40 -40
50 dgm -50 dbm—t
End 60 d
70 d =70 di
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 780.062 MH2 17.98 d8m ndB down 9.83 MHz M1 1 778,963 MHz 17.69 d8m ndB down 9.63 MHz
T 1 777.105 MHz -8.45 dBm nd@ 26.00 d& T1 1 777,185 MHz -7.53 dém nd@ 26.00 d&
T2 1 786,935 MH2 -7.90 dBm Q factor 79.4 T2 1 786,815 MH2 -7.52 dBm Q factor 80.9
- T - T
JU )| GIRNNAND we

Date: 5 SEP.2022 11.05.48
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.01 8.97

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset 4.60 db @ RBW 300 khz RefLevel 24.60 dom  Offset +.60 0B & RBW 300 knz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dem R 1847 dBm 20 o i R 17.00 dim
o e I, e 780.4820 MHz - - . ~ 779.9820 MHz
T VAT R A A W N VAV S (NPT
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/ \ / \
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-~ ~ NN A
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70 d -70 di
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 780.482 MH2 18.47 dBm M1 1 779,982 MHz 17.09 d8m
T 1 777.5045 MHz 11.41 dBm Oce Bw 2.010969011 MHz T1 1 T77.5045 MHz 11.35 dBm Oce Bw £.971028971 MH
T2 1 786,515 MHz 10.80 dam T2 1 786.4755 MHZ 10.13 dam
- T - T
L JU )| GIRNNAND we L Bj )| GIRNNND e
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
ectrum v
Ref Level 24.60 dBm  Offset 4.60 c@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
o0 dbifheck DARS 20 difll Gheck —
Line $PURIOUS LINE ABS P PARS Line _$PURIOUS_| INE_ABS._| PABS
10 dBm ‘ 10 dBm
0 dem ’! od
-10 dem — f \\ -10 derr —]
-20 dem J' "\ -20 dem
SPURIDUS_LINE_ABS I T ﬂIL 1 SPURIBUS LINE 485
-0 dam o ul} 40 dem
50 de rat -50 dBm 4
- l SV A S \J\a\/\
-60 dBm MJU N -60d [A' W
70 dBm 70 dBn
N I I -
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.46653 MHz -60.26 dBm -25.26 db 763.000 MHz 775.000 MHz 6.250 kHz 772.50050 MHz ~71.03 dBm ~36.03 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.30345 MHz -46.51 dém -33.51 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.35380 MHz -59.49 dém -46.49 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.05779 MHz -53.21 dBm -40.21 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.93871 MHz -66.04 dBm -53.04 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 21.16 dem -5.84 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 21.38 dém -8.62 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.08826 MHz -67.15 dém -54.15 di 788,000 MHz 788.100 MHz 30,000 kHz 788.00674 MHz -53.28 dBm -40.28 dB
788.100 MHz 793.000 MHz 100.000 kHz 791.46049 MHz -59.53 dBm -46.53 dB 788.100 MHz 793,000 MHz 100,000 kHz 788.70944 MHz -46.25 dém -33.25 dB
793.000 MHz 805.000 MHz 6.250 kHz 794.56494 MHz -73.35 diém -38.35 db 703.000 MHz 506.000 MHz 6,250 kHz 793.05844 MHz -73.33 dBm -38.33 dB
—
il )
Il - ( )i ) o
Date: 5.SEP 2022 10:23:54 Date: 5.SEP.2022 10:37:32
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
FurT v
RefLevel 24.60 dBm  Offset 4.60 db Mode Autc Sweep Ref Level 24.60 dbm  Offset .60 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
— aks pipoit dheck pARS
20 dhifit ¢heck PABS 20 dat t
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS_} PABS
10 dBm 10 dem
0 dBm ‘ od ‘ ‘
-10 dem —] { -10 dem —] T
I \
20 dbm. ] Lk 20 dBrm _} k
o J -
SPURIDUS_LINE_ABS_ r SPURIOUS_LINE_ABS
-40 dem %‘\\u\ -40 der 'J\M \W
-50 dBm o -50 dBm r
-60 dgm 2 -60 d o
o /’" L oo JW “N‘M\‘
Chem,
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.77822 MHz -43.46 dBm -8.46 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -60.04 dBm -25.04 dB
775.000 MHz 775.900 MH2 100.000 kHz 775.84291 MHz -29.81 dém -16.81 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.86718 MHz -43.61 dBm -30.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97757 MHz -34.59 dém -21.59 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.97767 MHz -48.27 dBm -35.27 dB
776.000 MHz 789.000 MHz 100.000 kHz 778.18781 MHz 7.39 dém -22.61 d& 776.000 MHz 788.000 MHz 100,000 kHz 785,38062 MHz 7.15 dBm -22.85 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.05809 MHz -48.43 dBm -35.43 db 788.000 MHz 788.100 MHz 30,000 kHz 788.05280 MHz -33.28 dBm -20.26 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -45.10 dém -32.10 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.27378 MHz -29.99 dBm -16.99 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -66.46 dBm -31.46 dB 793.000 MHz 506.000 MHz 6.250 kHz 793.04545 MHz -55.59 dBm -20.59 dB
— -
il X |
L JL J
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

m
spectrur || =¢ m v
Ref Level 24.60 dBm  Offset 4.60 c@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr @1 AvaPwr
Lot 52k pipit dheck PARS
o0 dbifheck DARS 20 db — — pa
Line EPURIOUS LINE ABS P paks Line _$PURIOUS_| INE_ABS | PABS n
10 dBm ‘ 10 dBm H
0 dem od T
M\ - I
-10 dem —] f v -10 dew — i I\
20 dBm f \ -20 dém /’ 1[
SPURIOUS_LINE_ABS_ I’ { m SPURIOUS_LINE_£8s f‘ ]f |
-40 dBm o \ LJ\J. -40 den {J’L — t\
-50 dBm | 50 dem A -
[ il Snfi’ r VL:\\A
-60 dBm ‘_AJU \u'f -60d r\‘ T
70 dB 70 den
" R N
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
—Range ge qui
763.000 MHz 775.000 MHz 6.250 kHz 774.45455 MHz -61.25 dém -26.29 db 763.000 MHz 775.000 MHz 6.250 kHz 772.50050 MHz ~71.30 dBm ~36.30 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83302 MHz -44.04 dBm -31.04 dB 775.000 MHz 775,000 MHz 100.000 kHz 775.35649 MHz -59.92 dém -46.92 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.09186 MHz -52.99 dBm -39.90 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.98027 MHz -65.63 dBm -52.63 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.31269 MHz 20.28 dem -9.72 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 20.37 dém -9.63 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03182 MHz -66.92 dém -53.92 d8 788,000 MHz 788.100 MHz 30,000 kHz 788.02572 MHz -52.05 dBm -39.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 791.47028 MHz -60.21 dBm -47.21d8 788.100 MHz 793.000 MHz 100,000 kHz 788.67517 MHz -47.10 dém -34.10 dB
783.000 MHz 805.000 MHz 6.250 kHz 794.51299 MHz -74.49 dém -39.49 db 703.000 MHz 506.000 MHz 6,250 kHz 795.39610 MHz -70.59 dBm -35.59 dB
) ) J
L JL J

Date: 5.SEP 2022 10:25:44

Date: 5.8EP.2022 10:39:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
U | Sp m 7
Ref Level 24.60 dBm  Offset 4.60 de Mode Auto Sweep Ref Level 24.60 dBm  Offset 4,60 d& Mode Auto Swesp
S6L Count 1007100 SGL Count 100,100
@1 AvgPwr @1 svgPwr
H aks pipit fheck pAES
20 dhifit ¢heck PABS 20 dat t
Line _§PURIOUS_| INE_ABS, PABS Line _§PURIOUS_LINE_ABS_} PAES
10 dBm 10 dém
od .
0 dBm ‘ ‘
-10 dem —] J -10 dem —] J
20 dbm. [ ‘\ -20 dem j \
SPURIOUS_LINE_ARS_ e SPURIOUS_LINE_ABS — \r\
40 dem \ -40 dBr ..\
-50 dem /;mr It -50 dBm -
-60 dBm /,-" &0d m’\“\‘\
-70 dBm: yi 70 den -
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.95401 MHz -46.56 dBm -11.56 db 763.000 MHz 775.000 MHz 6.250 kHz 774.91009 MHz -59.69 dBm -24.69 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -33.06 dBm -20.06 d& 775.000 MHz 775.900 MHz 100.000 kHz 77589595 MHz -45.35 dBm -32.35 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95479 MHz -37.31 dém -24.31 de 775.900 MHz 776.000 MHz 30,000 kHz 775.98836 MHz -49.85 dBm -36.85 dB
776.000 MHz 789.000 MHz 100.000 kHz 777.99600 MHz 6.23 dBém -23.77 d& 776.000 MHz 788.000 MHz 100,000 kHz 785.46454 MHz 6.13 dBém -23.87 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.07777 MHz -50.24 dBm -37.24 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.05759 MHz -37.06 dBm -24.06 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.23462 MHz -46.45 dBm -33.45 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.17587 MHz -32.70 dBm -19.70 dB
703,000 MHz 206,000 MHz 5.250 kHz 703.00649 MHz -69.37 dém -34.37 d& 793.000 MHz 506.000 MHz 6.250 kHz 793.07143 MHz -56.99 dBm -21.99 dB
)l ) J
L oL J
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Date: 5.8EP.2022 10:44:52
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LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrur

Sp

m

Ref Level 24.60 dBm

Offset 4.60 d&

Ref Level 24.60 dbm  Offset 4.60 dp Mode Auto Sweep Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Lot 52k pipit dheck PARS
o0 dbifheck DARS 20 db — — pa
Line _bPURIOUS_LINE_aBS_| || PakS Line _$PURIOUS_| INE_ABS | PABS n
10 dBm i 10 dBm H
d od
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-50 dem W A A -50 dBm
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70 dBm L Jone — 70 der n i
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.53845 MHz -63.50 dBm -28.50 dB 763.000 MHz 775.000 MHz 6.250 kHz 772.51249 MHz ~71.61 dBm ~36.61 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.68287 MHz -44.53 dém -31.53 dB 775.000 MHz 775.000 MHz 100.000 kHz 775.34391 MHz -60.36 dBm -47.36 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.97587 MHz -46.21 dBm -33.21 08 775.800 MHz 776.000 MHz 30,000 kHz 775.98966 MHz -66.38 dBm -53.33 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.31269 MHz 19.23 dém -10.77 dé 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 19.61 d&m -10.39 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05719 MHz -66.61 dém -53.81 d8 788,000 MHz 788,100 MHz 30,000 kHz 788.00265 MHz -53.97 dBm -40.97 dB
788.100 MHz 793.000 MHz 100.000 kHz 791.45559 MHz -60.53 dBm -47.53 dB 788,100 MHz 793,000 MHz 100,000 kHz 788.68086 MHz -47,99 dBém -34.99 db
783.000 MHz 805.000 MHz 6.250 kHz 794.60390 MHz ~73.49 dém -38.49 db 703.000 MHz 506.000 MHz 6,250 kHz 793.12338 MHz -73.85 dBm -38.85 dB
) ) J
L JL J

Date: 5.SEP 2022 10:27:34

Date: 5.8EP.2022 10:41:12
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Highest Band Edge / Full RB

Ref Level 24.60 dBm  Offset 4.60 de
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Offset 4.60 d&

Mode Auto Sweep
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.88611 MHz -51.38 dBm -16.38 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -63.28 dBm -28.28 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.74401 MHz -37.77 dBm -24.77 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.87887 MHz -48.50 dBm -35.50 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95669 MHz -41.76 dem -28.76 de 775.900 MHz 776.000 MHz 30.000 kHz 775.98876 MHz -52.75 dBm -39.75 dB
776.000 MHz 789.000 MHz 100.000 kHz 777.78022 MHz 5.30 dém -24.70 d& 776.000 MHz 788.000 MHz 100,000 kHz 783,36663 MHz 5.12 dém -24.88 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.03332 MHz -52.57 dém -39.97 d& 788.000 MHz 788.100 MHz 30,000 kHz 788.03022 MHz -41.48 dBm -28.48 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14650 MHz -49.71 dBm -36.71 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.19545 MHz -37.42 dBm -24.42 dB
703,000 MHz 206,000 MHz 5.250 kHz 703.31818 MHz -71.83 dém -36.83 d& 703.000 MHz 506.000 MHz 6.250 kHz 793.04545 MHz -60.33 dBm -25.33 dB
)l ) J
L oL J

Date: 5.8EP.2022 10:29:23

Date: 5.SEP.2022 10:43:02

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number

1 A115 of A226




SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 13/ 10MHz / QPSK

middle Band Edge / 1 RB

middle Band Edge /1 RB

] m
Spectrum ﬂ%;l Spectrum 7
Ref Level 24.60 dBm  Offset 4.60 c@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.19580 MHz -60.32 dBm -25.32 db 763.000 MHz 775.000 MHz 6.250 kHz 773.15084 MHz 60,43 dBm -25.43 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.56958 MHz -46.98 dBm -33.98 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.86269 MHz -54.44 dBm -41.44 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.92133 MHz -54.94 dBrn -41.94 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.90355 MHz -50.18 dBm -45.13 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.62438 MHz 21.34 dém -8.66 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 21.34 dém -8.66 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07408 MHz -59.99 dém -46.99 d& 788,000 MHz 788.100 MHz 30,000 kHz 788.01523 MHz -54.68 dBm -41.69 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.94301 MHz -53.33 dBm -40.33 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.24930 MHz -47.11 dém -34.11 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.20130 MHz -64.00 dém -29.00 d& 703,000 MHz 506.000 MHz 6,250 kHz 795.26623 MHz 65,39 dBm -30.39 dB
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Middle Band Edge / Full RB

Spectrum

Ref Level 24.60 dBm
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763.000 MHz 775.000 MHz 6.250 kHz 774.79021 MHz -43.60 dBm -8.60 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.85100 MHz -29.65 dBm -16.65 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.90105 MHz -34.50 dBm -21.50 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.60739 MHz 4.39 dBm -25.61 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09396 MHz -36.23 dBm -23.23 dB
7868.100 MHz 793,000 MHz 100.000 kHz 788.24930 MHz -31.95 dBm -18.95 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.29221 MHz -47.30 dBm -12.30 dB
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FCC RF Test Report
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LTE Band 13/ 10MHz / 16QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

] o
Spectrum ﬂ%}' Spectrum v
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RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.69431 MHz -61.23 dém -26.23 dB 763.000 MHz 775.000 MHz 6,250 kHz 773.18382 MHz -62,63 dBm -27.63 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.11194 MHz -45.32 dém -32.32 d8 775.000 MHz 775.900 MHz 100,000 kHz 775.57587 MHz -50,3% dBm -37.39 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.91643 MHz -52.16 dém -39.16 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.91563 MHz -56,88 dBm -43.88 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.55245 MHz 20.41 dBm -9.59 d& 776.000 MHz 786.000 MHz 100.000 kHz 786.37562 MHz 20.69 dBm -9.31 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02243 MHz -£8.07 dém -45.07 di 786.000 MHz 788.100 MHz 30.000 kHz 788.03492 MHz -45,36 dBm -32.36 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.92343 MHz -53.81 dBm -40.81 di 788.100 MHz 793.000 MHz 100,000 kHz 788.29825 MHz -47.47 dBm -34.47 db
793.000 MHz 806.000 MHz 6.250 kHz 795.17532 MHz -64.52 dém -29.52 dB 793.000 MHz 806,000 MHz 6,250 kHz 795.29221 MHz -64,59 dBm -29.50 dB
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Range Low | Range Up | RBW | Frequency \ Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.67033 MHz -46.47 dBm -11.47 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.73591 MHz -32.47 dBm -19.47 db
775.900 MHz 776,000 MHz 30.000 kHz 775.95929 MHz -38.45 dBm -25.45 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.41059 MHz 2.45 dBm -26.55 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.08247 MHz -39.14 dBm -26.14 dB
7868.100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -34.81 dBm -21.81 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.18831 MHz -50,46 dBm -15.46 db
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LTE Band 13/ 10MHz / 64QAM

middle Band Edge / 1 RB middle Band Edge /1 RB
Spectrum (| Spectrum T
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Swesp Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
o0 ﬂh;:niv heck DARS 20 dbfpilgheck PASS
Line _§PURIOUS_|INE_ABS | eaps Line _$PURIOUS_| INE_ABS_| PABS ﬂ
10 dBm 10 dBm “
0 dém ‘i‘ od fl
-10 dem —] ;i \\ 10de - J {\I
-20 dBm f \ -20 dém H," \
I [ r e
SPURIOUS,_LINE_ABS jl \ H i SPURIOVS LINE AR5 A ||ﬂ / ‘
-40 dem L -40 der - i\
1] W I \
AL N A 8 OO A
dem . ] 7
0 o / A e . o Ml
I
70 dem f'u_.'N mJﬂ'\ 70 dB ah n.J ‘ N
v " L ! s e A
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.80220 MHz -61.68 dBm -26.66 db 763.000 MHz 775.000 MHz 6.250 kHz 774.11888 MHz -64.94 dBm -29.94 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83571 MHz -38.79 dBm -25.79 dB 775.000 MHz 775.900 MHz 100,000 kHz 77589236 MHz -53.39 dém -40.39 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.99585 MHz -49.11 dBrn -36.11 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.90475 MHz -59.79 dBm -46.79 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.55245 MHz 19.65 deém -10.35 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 19.77 dém -10.23 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.05270 MHz -58.29 dém -45.29 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.07238 MHz -48.22 dBm -35.22 dB
788.100 MHz 793.000 MHz 100.000 kHz 769.92832 MHz -54.59 dBm -41.59 dB 788. 100 MHz 703.000 MHz 100,000 kHz 788.25420 MHz ~35.41 dB
793.000 MHz 806.000 MHz 6.250 kHz 705.24026 MHz -60.85 dém -25.85 di 703.000 MHz 506.000 MHz 6,250 kHz 705,14935 MHz -33.65 dB
il !
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763.000 MHz 775.000 MHz 6.250 kHz 774.87413 MHz -51.36 dBm -16.36 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.76109 MHz -37.95 dBm -24.95 db
775.900 MHz 776,000 MHz 30.000 kHz 775.90345 MHz -42.66 dBm -29.66 db
776.000 MHz 788.000 MHz 100.000 kHz 778.54745 MHz 2.37 dBm -27.63 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09775 MHz -44.18 dBm -31.18 dB
7868.100 MHz 793,000 MHz 100.000 kHz 788.25420 MHz -39.86 dBm -26.86 db
793,000 MHz 806,000 MHz 6,250 kHz 793.14935 MHz -55.09 dBm -20.09 dB
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Conducted Spurious Emission
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samanas. FCC RF Test Re
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Report No. : FG282002B

LTE Band 13/ 10MHz
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saronas. FCC RF Test Report

Report No. : FG282002B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0016
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : 2AFZZ1316UG
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s=amranas. FCC RF Test Report Report No. : FG282002B
LTE Band 26
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.96 5.80 6.32 PASS
Sporton International Inc. (Kunshan) Page Number 1 Al122 of A226

TEL : +86-512-57900158
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Report No

.. FG282002B
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26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.69

9.63

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.18

14.30

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

i trum i
Ref Level 24.60 dom  Offset +.60 db @ RBW 300 kHz RefLevel 24.60 dbm  Offset =60 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
20 dBm Mi[1] 18.27 dBm 20 dBm Mi[1] 17.01 dBm
o~ 893.1830 MHz P P, 895.5210 MHz
10 dem 26.00 dB| 10 dam /[ il "\ 26.00 dB|
b 9.690000000 MHz b i B \ 9.690000000 MHz
0 dBm 86.0) 0 dBm J' Q factor 6.8
& T it
10 d - -10d { £
\ / \
ad ! [
-20 dBm=freer v =y 20 BT S e
-2 po—j== . =
-a0d -30 d
-40 dBm -40 dém
50 d -50 di
60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF B836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
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Middle Channel / 15MHz / 16QAM

rum - trum -
Ref Level 24.60 dém Offset 4.60 dB & RBW 300 kHz Ref Level 24.60 d8m  Offset 460 dB & RBW 300 kHz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT 12645 @ VBW  1MHZz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dom—1 Ml Mi[1] 17.45 dBm 20 dBrm o Mi[1] 15.83 dém
1. A " A\ 833.1730 MHz o 2| N i 833.1730 MHz
Bl 3.426579427 MHZ, e o R e W O . AV, 3.426579427 MHZ,
. Gt 13.426579427 MH . ; o6€hyi 5 13.426579427 MH
[ |
0 dem—r+ I 0 dem——r+ |
| | I\
-10 - -10 df J‘ T
20 dém T -20 dém—t i —
v ™ Ve SV RN PESYan nath - i
-3 d = -2 dém =
-40 dBm -40 dém
50 d -50 d
601 -60
Fod 70 di
CF 836.5 MHz 1001 pts Span 50.0 MHz CF 836.5 MHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 833,173 MHz 17.45 dBm M1 1 B833.173 MHz 15.83 dém
Ti i 529,7567 MHz 11.83 dém Oce Bw 13.426573427 MHz T1 1 620.8167 MHz 10.94 dém Oce Bw 13.426573427 MHz
T2 1 843, 1833 MHZ 11.01 dam T2 1 43,2433 MH2 10.51 dam
7 v v v
L L . -
Date: 3 SEP.2022 03.27.08

JL

Cate: 3. SEP.2022 03:28.13

J
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Mode

LTE Band 26 : 99%0BW(MHz)

BW

CH26790

Mod.

QPSK

16QAM

High CH

13.43

13.52

LTE Band 26

CH26790 / 15MHz / QPSK

CH26790 / 15MHz / 16QAM

Spectrum - Spectrum -
Ref Level 24 .60 dém Offset 4.60 dB & RBW 300 kHz Ref Level 24 60 dém Offset 4.60 cB & RBW 300 kHz
e At 30d8 SWT 125uc @ VBW 1MHz  Mode Auto FFT e At 30d8 SWT 126ys @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max | e
20 dem M1I1L] — 16.19 dém 20 dem o) M1[1] 16.69 dBm
EN NP IS g e o2 820.4340 MHz B X _ T2 819.8340 MHz
i AN e R 9.426579427 M iV ks WA frmrny 2.516483516 M
10 dom .\ / o B | 13.426573427 MHz 10 dom ; L AL ¥ 13.516483516 MHz
| [ |
N / | o {
1 1
{ \ / |
-10d - 10 d +
{ ‘\ J \
-20 ¢ AL v Y 20 d ' ), = _
20 B Ay it N
v 1 N oyl ¥, ]
-30 dbm 30 dBm
-40 df 40 df
-50 -50
60 o -0 d
70 -70
CF B24.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 520,434 Mhz 16.19 dBm 1 1 B19.634 MHz 16,69 dbm
T 1 B17.2567 MHz 11.86 dim Occ Bw 13426573427 MHz T 1 17,2268 MHz 10,76 dbm Occ Bw 13516463516 MHz
T2 1 B30.6833 MHz 12.B5 dBm T2 1 B30.7433 MHz 11.33 dBm
L J“\ Ready CEEEEEEEEN. ] Y L f\ Ready CEEEEEEEEN. ] Y
Date: 3 SEP.2022 03 47:31 Date: 3 SEP 2022 034659
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